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UN38.3 56 ff 2=
UN38.3 Test Summary

VR

811900200862857

BER Company information
o FERE AL Panasonic Corporation
Rl KBUFITE M RF11E 1006 2 Osaka Kadoma-Shi Oaxaca Kadoma 1006
Consignor - .
021-38552348 pancheng@cn.panasonic.com ﬂip Cs(.)/r/lllndustrlal.p anaso
Panasonic Gobel Energy Indonesia PT. Panasonic Gobel Energy Indonesia PT.
HEFE B JI. Teuku Umar Km. 44, Cikarang Barat Bekasi, Jawa Barat - Indonesia JI. Teuku Umar
Manufacturer Km. 44, Cikarang Barat Bekasi, Jawa Barat - Indonesia
021-38552348 pancheng@cn.panasonic.com /
FAT B AR E MR 24 Panasonic Corporation
A B AL RBRAFITETTRF 1 1006 B Osaka Kadoma-Shi Oaxaca Kadoma 1006
Test lab 1 !
021-38552348 pancheng@cn.panasonic.com thp s://industrial. panaso
nic.com
it {5 S Battery information
AFR 3 fi
Name Rl Brand /
UE=h S At Sl 350 76
iks CR2032 BRI CR-2032L/BE
Type Original tested type
PR HLE(V) TE/AEE
Nominal voltage 3 Capacity/energy 225mAh
TS R 75 L 2w T 5 i (g) —
Description Primary Li-metal cell Li content )
i it (kg) Y, WEHMRERIE /)
0.0029
Mass ] Appearance Silvery button metal shejl ;|
WiA{E 8 Test information <%
R 5 Mk S B \
Original test report No. CP0008-10 Date of test report 2008-08-05 \\
- REE (KT BRI RRENT e ET |
il vt JFD3% 38.3 & UNITED NATIONS "Recommendations on
Teststandard | the TRANSPORT OF DANGEROUS GOODS" Manual S V/SG/AC.10/11/Rev.4
of Tests and Criteria 38.3
T.1 75 FE #5E4tL N T.2 i Pk N
Altitude simulation A% Passed Thermal test FH Passed
i = ey ‘l = ; » "‘.‘l ¥
T%ﬁiﬂﬁ &f# Passed T4giﬂﬁ &% Passed
T.5 Sh R ~ T.6 fifi il N
External short circuit 2 Passed Impact & Passed
T.7 iR 7o e, T.8 Skl H, e
Overcharge / Forced discharge A Passed
| 3833 (H / 38.3.3 (g) /

LB TRARNE R AR

www.ghs.cn 172




¥ B K Sample Picture

MEAHERFEBEE (X TREEYE i B9 2 U 58 M AR T A )

it ST/SG/AC.10/11/Rev.4 38.3 #RH#EEER . The tested samples meet the requirements of test
Conclusion items of the UNITED NATIONS "Recommendations on the TRANSPO
DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/1 1/Rev 4383
Fir /
Remark
%% Signature A A R EREAM
HR %% Title Issued date

BN 72T Vice chief engineer

-5 iFRE:653970-
***?&%%;ﬁ***
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¥ NFIU=Zvokiad
Panasonic A RE—F1TRAVIARUPINOAF LI H
IFI—FNAAPES

T570-8511 ARRFISFOTRTHI 1 & 18
TEL(06) 6991-1141
http://panasonic.co.jp/ec/

SR Sfie BRE

B B IHRZE BRI 0

SR D B — B AR B2 | (K 0 345 !

AT A T R TR ) RS T RAT IR

HJm, SEESEBEHE [k e TEEIER] KRG RE T2
LSS, HHRFEG.

V= RS

Panasonic Gorporation

A= N E—F 4 T&AVFA N TNV AT bR
Automotive & Industrial Systems Company

T VTSR BE

Energy Device Business Division

AR

Engineering Department

KA

2017-11-14
S Qb o W12 7 @ U LSV
AR AFRMM T RTRTS F it UN3S. 3 # ik s,
Ko 1.2 RENRBIRE, RN WMTFEERNSBEHAERAR #A.
RrULUEEL .
es) A XA
CR-2032L/BE UN38. 3 M3tk t5 CP0008-10
CR-2032L/BE 1. 2 K& N iR 5 CPC300002-2
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- RENRSOICCOrporation
Panasonic e Compars

A [~ T = =
NN BT l[177 v S Bt s B
*ﬁ Bﬁ?ﬂg ﬁ:PT T =T N A EERR
Panasonic Corporation No. CP0008-10
L9 1T
i @ity
e CR2032 (3.0V 225mAh)
Name of Sample He 3L Lithium Battery
English CR2032 (3.0V 225mAh)

S B AT N . ) .
(j;o Tlifn{;ir Fs T EER Al BR =& %1/ Panasonic Corporation
Migga%tﬁy;er iy T 2R RS %/ PT. Panasonic Gobel Energy Indonesia
135 75 1% XA ECFaREysamzZiy$)
Test Method UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOQODS ”
HIEARAE B G (O T b s s iy B H)
Criterion UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS ”
LA fiE h %
Appearance Coin type
&MEZ B & =R =
MEZ B 2008,/4/1-2008/8/5 e /
Test Date Sample No

FEEEORA, N IRSEAR,; PR AMERSER,

o 5 B FREEAR BRI

Test [tems Altitude simulation, Thermal test, Vibration test, Shock, External short cireuit,
Impact, Forced discharge

< ZRFE LA UN3S.3F, #M-E 5.
B 3 The sample has passed the test items of UN38.3.
& %
Lo B #(date): 200848 (v) 08 (m) 58 (d)
FE /
Remark
H A KEFSF O ks FRT 1%L
2 A BT SREE
Xﬁqﬁ{iﬂﬁﬂ: 1-1 Matsushita—cho,Moriguchi City B 2, 570-8511
Consignor Address Post Code
Osaka, Japan
HiL#E ABR % (the title of approver): #ILVE Approver: '\.T [:hiim'ﬁ?
W /i & {RUFB-K: (Director of Quality Assurance) L R
O & {RUF B (Manager of Quality Assurance) # 1% Checker: 7 5%‘/“”}/"‘

O BARUF = 4F TF2If(Chief Engineer of QA) ) . A s
A% Appraiser: ;f'r P # Lo

2. September. 2014 No.1 2017-11-16 2/12 Panasonic Confidential



Panasonic

RAASDICCOrpOration
ems Company

/\‘FEE’DEI S ) B /_\$:l:
A germ MR =
A1 H
Y =
Panasonic Corporation No. CP0008-10
JL9TIE82 71
MR SR AR EERR 5 BRI
== mIm B Standard Requirement MIGLER WEmte E1E
No Name of Test Items or the Clause Number Test Result c TeSt. Remark
onclusion
of Standard
TRAS FORRE T 38.3(4th)
e e RGeS A
) AR AS | 38.3 Test T-1 Seo X /
Altitude simulation | UN Manual of Tests and Criteria A ' i 1 Passed
Section (4') 38.3 Test T-1 bpendix
TRAS FORRE T 38.3(4th)
N LB 32 A
5 AR AS 38.3 Test T-2 Seo X /
Thermal test UN Manual of Tests and Criteria A ' i o Passed
Section (4') 38.3 Test T-2 bpendix
TRAS FORRE T 38.3(4th) ,
e PG ES] A
3 Repitie 38.3 Test T-3 S B /
Vibration test UN Manual of Tests and Criteria A ' i3 Passed
Section (4') 38.3 Test T-3 bpendix
TRAS FORRE T 38.3(4th)
e PG EY! A
A Gk T Y 38.3 Test T—4 S B /
Shock UN Manual of Tests and Criteria A ' i 4 Passed
Section (4%) 38.3 Test T—4 bpendix
IS LW O NE e 38.3(4th
38.3 Test T-5 &
5 External short o See /
cireuit UN Manual of Tests and Criteria Appendix 5 Passed
Section (4*h) 38.3 Test T-5 '
TRAS FORRE T 38.3(4th) T BH326
6 MRS 38.3 Test T—6 ; Bk )
ee
Impact UN Manual of Tests and Criteria A dix 6 Passed
Section (41) 38.3 Test T—6 bpendix
IRAG FNRRE T 38.3(4m)
= DLt FRT A
. SRAIERIRAS | 38.3 Test T-8 So Gt /
Forced discharge | UN Manual of Tests and Criteria ‘A/ ’ i 7 Passed
Seclion (4%) 38.3 Test T-8 bpen
B EREE 514 | Test Environment Condition IREEIR L - 15-25°C / Ambient Temperature: 15-25°C
M B /
Sy kR | Lest Ttems
Subcontracted / N i2/Ep2
mcied g | O oy /
Test Condition Name Post Code
Subcontracted
Laboratory Hit ik FR & /
Address Tel

2. September. 2014 No.2
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Panasonic
Fa T BB gsr=l

RS OIC COrporation
ns Company:

> :Er(é:\ /in

A A 40 A -
MggHRE 0 UES
Panasonic Corporation No. CP0008-10
Appendix 1 49T 3T
F& T-1 FMIN B 24 7R = E R AG
No. Name of Test Items Altitude simulation
i FE SRS XA Before RE 5 Atter FE | FAEE HoAh
=3 [n]m) R = i .
= Sample mE |[TFREE| REe |JTiREE| Mass Residual | M5
Sample State Mass ocv Mass OCVv Loss ocv Other
No. (2) V) (g) V) (%) (%) Event
1| AR | 2866 | 3.203 | 2.866 | 3.204 |0.00 | 100.0 0
2 | &AM | 2869 3203|2869 |3.205 |0.00 | 100.1 0
3 | AR | 2806 | 3.206 | 2.896 |3.207 |0.00 | 100.0 0
4 | KME | 5866 | 3.206 | 2.865|3.207 | 0.03 | 1000 0
5 AR | 2890 | 3.205 | 2.890 | 3.206 | 0.00 | 100.0 0
6 | X2 | 2870 3.206 | 2.869 | 3.207 | 003 | 100.0 0
7 AR | 2873 | 3.203 | 2.873 |3.205 | 0.00 | 100.1 0
8 | A2 | 2871|3204|2870]3.206 | 003 | 100.1 0
9 NHR | 2878 | 3.206 | 2.877 | 3.208 | 0.03 | 100.1 0
10 | £#%2 | 2868| 3.205 | 2.868 [ 3.206 | 0.00 | 100.0 0
11 | TR | 2869 — | 2.868 — |o.03 - 0
12 | EEBR | 2845 - |2844| - |o.04 —~ 0
13 | ZEBR | 2.899 - | 2899 - |[o0.00 — 0
14 | ZEHR | 2838 - | 2.838 - | o0.00 — 0
15 fﬁlﬁgﬁﬁd 2.900 - 2.899 - 0.03 - 0
16 | ZEMR [2878 - 2.878 — 0.00 — 0
17 | Fm&ME | 2.842 - 2.842 - 0.00 - 0
18 EefiE [ 2.863 - 2.863 - 0.00 = 0
Fully Discharged
19 4 | 2.880 - 2.881 - 0.00 - 0
Fully Discharged
20 4zl | 2.892 - 2.892 - 0.00 = 0
Tully Discharged
Bvr: LR, V-IRS, D-MRME, R-TEZ, Pk, 0-EIRIE, LIRS, AR, TR, ok
Note: L-Leakage, V-Venting, D-Disassembly, R—-Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.

2. September. 2014 No.3

2017-11-16 4/12 Panasonic Confidential



Panasonic
Fa T BB gsr=l

RS OIC COrporation
ns Company:

> :Er(é:\ /in

BIRE 0 e
Panasonic Corporation No. CP0008-10
Appendix 2 HEOTIEEATT
FE| KR B 4 5 HOEAS
No. Name of Test [tems Thermal test
e RE LIRS XM AT Before WG After e | ®EeAE HoAh
S| Vo | BB THEE| ME |FREE| Mes | Reidul | HS
Sample State Mass oCV Mass OCV Loss ocv Other
No. (g) V) (g) V) (%) (%) Event
1| AFE | 5866 3.204 | 2.866 | 3.233 | 0.00 | 100.9 0
2 | AR | o869 3.205] 2.869 | 3.232 | 0.00 | 1008 0
3 | AR | 2g896| 3.207 | 2.895|3.233 | 0.03 | 1008 0
4 | KPR | 2865| 3207 2.865| 3.234 | 000 | 1008 0
o AR o890 3.206 | 2.800| 3.234 | 0.00 | 100.9 0
6 | &AM | 2869| 3.207| 2.869(3.235 | 0.00 | 1009 0
7 | FME | 2873| 3205|2873 3.234 | 0.00 | 1009 0
8 | I | 5870| 3.206| 2.870| 3.234 | 0.00 | 100.9 0
9 K| 2877 3.208 | 2.877| 3.236 | 0.00 | 100.9 0
10 | A% | 2868| 3.206| 2.867| 3.235 | 0.03 | 100.9 0
11 | Z2HE | 2 368 — | 2868 - |o0.00 - 0
12 | MR | 2844 - | 2845 — | o0.00 —~ 0
13 | &K | 2.899 - | 2.899 - | o0.00 — 0
14 | ZEHE | 2838 - | 2.839 - 0.00 - 0
15 | MR | 2.899 - 2.899 — 0.00 - 0
16 | rik®e 2878 - | 2.878 - | 0.00 - 0
17 | FEME | 2.842 - 2.843 — 0.00 - 0
18 | LK | 2863 - | 2.863 - | 0.00 — 0
1 4 | 2.881 - 2.880 — 0.03 - 0
9 Fully Discharged
90 | 2k | 2.892 - 2.891 - 0.03 - 0
Fully Discharged
Bve L-RE, V-IRS, D-fEMK, RBEZL Pk, 0-FIRIE TR, TR, R, B A
Note: L-Leakage, V-Venting, D-Disassembly, R—-Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.

2. September. 2014 No.4
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Panasonic

RS OIC COrporation
ns Company:

7\ AL < e 1 A
AT BBasrm Ml k==t
MEIlRE 0 - b33
Panasonic Corporation No. CP0008-10
Appendix 3 HEOTIE5 T

FS| 13 MR A 4 85 IRENIRAE

No. Name of Test [tems Vibration Test
Mo KEBLIRA TR FIT Before XA G After il F4BE Hh
=3 [m]m) PZARN = .
| Sample e |[FFERE| FE | FKEE lrass R%S?{J/al %
Sample State Mass oCV Mass OCV 0SS ’ Other
No. (a) ) (g) V) (%) (%) Event
1| B | 2866 | 3.233 | 2.865 |3.245 003 | 1004 0
2 5'?7%5%1 2.869 | 3.232 | 2.868 | 3.244 | 0.03 | 100.4 0
3 | A% 12895 3.233|2895(3.243 |0.00 | 1003 0
4 | KPR 12865 | 3234 |2.865|3.248 |000 | 1004 0
5 IR | 5890 | 3.234 | 2.890 |3.246 |0.00 | 100.4 0
6 | % | 2869 | 3.235|2.869|3.245 |0.00 | 1003 0

7 | KB 15873 | 3234|2872 (3.245 |0.03 | 1003 0
8 | % |2870| 3.234 |2.870|3.245 |0.00 | 1003 0

9 R 2877 | 3.236 | 2.877 |3.250 [0.00 | 100.4 0
10 | A~%% | 2867 | 3.235|2.867 3246 |0.00 | 100.3 0
11 | ZEHE | o ggg - |2868| - o000 - 0
12 | MR | 2845 — | 2845 — | 0.00 —~ 0
13 | Z=EHR | 2899 - | 2.899 - | 0.00 — 0
14 | ZETHE | 5 839 - |2.839 — |o0.00 - 0
15 %EMIEE 2.899 - 2.899 - 0.00 — 0
16 | TtBR 2878 - | 2878 - | 0.00 - 0
17 %EMIEE 2.843 - 2.843 — 0.00 — 0
18 | LM 2863 - | 2.863 — | 0.00 — 0
19 | ZapeE | 2.880 - 2.880 — 0.00 — 0
20 %Eéﬁ&zﬁa 2.891 - 2.891 - 0.00 — 0
BE LR, V-IRS, D-ME(R, R-BEEY, P-iiok, 0-TURME, RIRS, LA, TS, Rk
Note: L-Leakage, V-Venting, D-Disassembly, R—-Rupture, F-Fire, 0-No leakage, no venting,

no disassembly, no rupture & no fire.

2. September. 2014 No.5
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Panasonic

RS OIC COrporation
ns Company:

7\ =N A —
(VAN 10 SRV o
ATTA 40 A e
MggHRE 0 UES
Panasonic Corporation No. CP0008-10
Appendix 4 HL9TI%E6 T

F5 T—4 FONIn B 44 #R IR
No. Name of Test [tems Shock Test
Mo KEBLIRA TR FIT Before XA G After il F4BE Hh
=3 [m]m) PZARN = .

T Sample e |TFHREBE| RE [JFHEE| Mass Residual | IR
Sample State Mass oCV Mass OCV Loss ocv Other
No. (2) V) (9 % (%) (%) Event
1| AW 2865 | 3.245 | 2.865 [3.254 |0.00 | 1003 0
2 | AR | 2868 | 3.244 | 2.868 |3.250 | 000 | 1002 0
3 7'?75%%1 2.895 | 3.243 | 2.895 | 3.251 |[0.00 | 100.2 0
4 | KPR 12865 | 3248 | 2.865 |3.257 | 000 | 1003 0
5 B 5890 | 3.246 | 2.890 |3.253 |0.00 | 1002 0
6 | % | 2869 | 3.245|2.869|3.251 |0.00 | 1002 0
7 | KB 15872 | 3245|2872 (3.253 |0.00 | 100.2 0
8 | % |2870| 3.245|2.870|3.254 |0.00 | 1003 0
9 R | 2877 | 3.250 | 2.877 |3.259 |[0.00 | 100.3 0
10 | A~%% | 2867 | 3.246 | 2.868 [3.254 |0.00 | 100.2 0
11 | ZEHE | o ggg - |2868| - o000 - 0
12 | MR | 2845 — | 2845 — | 0.00 —~ 0
13 | Z=EHR | 2899 - | 2.899 - | 0.00 — 0
14 | ZETHE | 5 839 - |2.838 — |o.04 - 0
15 | ZEEhE | 2.899 - 2.899 — 0.00 — 0
16 | TtBR 2878 - | 2.877 - |o0.03 - 0
17 | ZEHR 2843 - 2.844 — 0.00 — 0
18 | LM 2863 - | 2.863 - | 0.00 — 0
19 | ZEeheE | 2.880 - 2.879 - 0.03 — 0
20 | EEM= | 2891 - 2.891 - 0.00 — 0
Sve: L-RIE, V-IRS, DRI, R-BEEL P-id, 0-RIRE RS, BAEE, BIEEL B A
Note: L-Leakage, V-Venting, D-Disassembly, R—-Rupture, F-Fire, 0-No leakage, no venting,

no disassembly, no rupture & no fire.

2. September. 2014 No.6
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Panasonic Panaionie C,?
AT BB iR N1k
BIRE .

Panasonic Corporation No. CP0008-10
Appendix 5 FHOPIHTIT
Fe | HMIF B 4 7 SRR
No. Name of Test [tems Exernal short circuit
R | RIS B S R R
Sample No.| Sample State Max. External Temperature("C) Other Event
1 AR, 62.6 0
2 A, 60.8 0
3 Lﬁié&?{l 60_4 0
4 Lﬁié&?{l 6 1 .6 0
5 AR, 63.2 0
6 s 63.3 0
7 bl 60.8 0
8 bl 61.4 0
9 i 61.6 0
10 KB, 60.1 0
o A
1| ETEE 57.2 0
12| SRR 56.9 0
13 | EREE 57.5 0
14 | EERE 56.8 0
S A
15 | EVEE 56.7 0
e A
16 | e 57.3 0
1 7 ﬁ%ﬁ&rﬁl 5 7. 9 0
2o A
o A
19 | JETHE 56.3 0
e A
20 LR 56.8 0
e D-fRfE, R-FEZ, F-lidk, O- AR, TRRZ, Tk
Note: L-Leakage, V-Venting, D—Disassembly, R-Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.

2. September. 2014 No.7 2017-11-16 8/12 Panasonic Confidential



Panasonic

s R RSP AL

RAVESOICCOrporation
'ms Company:

A=t

wimE 0 o
Panasonic Corporation No. CP0008-10
Appendix 6 QTS TT
& T-q AT B 44 B A
No. Name of Test Items Impact Test
R | FERIRES HaFREREILE HAhIR 5

Sample No.| Sample State Max. External Temperature("C) Other Event
21 KR, 33.2 0
22 K, 37.3 0
23 K, 37.1 0
24 ke 32.6 0
25 AR, 30.4 0
26 e 29.1 0
27 TR 29.9 0
28 L 30.3 0
29 | &R 28.5 0
30 T 29.5 0

Note:

L-Leakage, V-Venting, D-Disassembly, R—Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.

BVE: D-fRIR, PRk, O-TREMR, ok

2. September.

2014 No.8
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Panasonic

P2 T Rk

d

A=t

RENRSOICCOrporation
ms Company:

mINRE 0 7
Panasonic Corporation No. CP0008-10
Appendix 7 FL9TTFEI T
Fs T-8 IR B 4 FR RR I ER A
No. Name of Test Items Forced Discharge
RS | RS RGN 5
Sample No.| Sample State Event
32 R 0
33 i 0
34 TR 0
35 T 0
36 SR 0
38 b 2 0
39 i 0
0 | EERE 0

Note:

BvE: DRIR, Ptk 0-TofRfR, Ttk

L-Leakage, V-Venting, D-Disassembly, R—Rupture, F-Fire,
no disassembly, no rupture & no fire.

0-No leakage, no venting,

2. September. 2014 No.9
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Panasonic
;F&T EE%%}:::M/A 4 Ir\(é:\$:l: I = TRt

A—NE—=T4T7 &ALV ANT VY AT AR HE

AN TLAN ﬁl: APANEE-A N A )
;F\_‘AEIYL‘AEFEZ £s TFY =T N AR ZERR
Panasonic Corporation - Test Report No .CPC300002-2
H2TTELTT
SRS ik
pemgpp | Clinese CR-2032L/BE
Name of Sample | 3257 Lithium Battery
English CR-2032L/BE
\9% % YN ‘
Lﬁgﬁ{i T Ea s bR &t/ Panasonic Corporation
Consignor
PR AT e AR =\l #E =%/ PT. Panasonic Gobel Energy Indonesia
Manufacturer
fage 7 1% T A E O Tl T R 1R
Test Method UNITED NATIONS  “Recommendations on the TRANSPORT OF DANGEROUS GOODS ”
FIE T A E TR IS R R)
Criterion UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS ”
FEShAMEL RIS EATE S YL
Appearance Cardboard Box of Rectangular Solid of Light Brown
é\\l-“ a:ﬁ‘ # wvg é =
‘LU\JEQ : ﬂ;@ 2014/11/27 )HEDD )?Hﬁ /
Test Date Sample No
T B 12K e . S B MR,
Test Ttems 1.2m Drop Test, Gross Weight Measure
57, AN M= AN AN AN
e | TP RN, KR .
VA . .
2 = The sample has passed all of the testing items.
g
gt 3
= e N
i 8 257 B Wl(date) : 20144 (y) 12 A (m) 05 (d)
it /
Remark
e A A RIS O e THN1 & 15
2o FL i . . MR b
, 1-1 Matsushita—cho,Moriguchi City 570-8511
Consignor Address Post Code
Osaka, Japan
A NS (the title of approver): #LiE Approver: “-r- C h{iﬂc'ii'}
B /7 2 (R UEE K (Director of Quality Assurance) . e
05 2 {#uf BH& (Manager of Quality Assurance) # % Checker: i z

O g 2 {#4F = /T T#2 fi(Chief Engineer of QA)

05. Dec. 2014 No.1

T & Appraiser: )qﬁm

Panasonic Confidential
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Panasonic
& N g R == R

ems Company

N LN H=
AVAZAVA =
Panasonic Corporation - Test Report No .CPC300002-2
FH2TTE2TT
'S e T SR A Sk B I &5
% hﬁﬁmﬁ%f/\ *Efﬁ%ﬁ&jijlﬁfﬁ%r/\? *J{W\Uén% ZFIﬁéé,i/m\ %’?i
= | name of test standard requirement or the .
. test conclusion | remark
No items clause number of standard test result
BRI, NEMIT.
The package is not
TH Bk 7& cracked, and the
BAR CF sz contents are not
PR BETLA)Y (15th) damaged and not
(LUFfifk: Mlasiags) shifted.
(15th) 3. 3F 1885 A RAE, .
]ﬁ* Recommendations on the Th K is not /
BEREE | TRANSPORT OF DANGEROUS | oy € backage 18 no EH%
1 19 GOODS Model s kv cracked, and the p q
D ' r_nl_ ‘ e contents are not asse
ro es
P Regulations (15th) (for damiieidftindd not
short: UN Model : )
AIERIER, ARYTL .
Regulations)  SPECIAL
PROVISION 188 The package is not
1A RE cracked, and the
contents are not
damaged and not
shifted.
A MEFEA  (15th)
it 3. 3% 18843k _
5 %(;Er gjsﬁ Weight of 1box : i /
. UN Model 13.5kg(Gross) Passed
Weight Regulations (15th)
Measure SPECIAL PROVISION 188
SOG4k .
test environment .
condition Ambient temperature: 25deg-C
KT ,
test item
! NED 27
AR s at "
Subcontracted 7 A / g /
test condition SEUG R name post code
Subcontracted ok HiiE
/ /
Laboratory address tel
05. Dec. 2014 No.2
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&LE, AR

NO.2120138445

qilﬂi'lﬂ‘ = sy a
CNAS:. . Tt 2w T W= =H
Certification
for Safe Transport of Chemical Goods

)

EE ST

gL 2 A ¢ HLIBCR2082(3. 0V 225mAh)

Sample name: /

Aty . BTEURERBTRAF

Panasonic Industrial Devices Sales Taiwan Co., Ltd.

iji$/[j_ : Panasonic Gobel Energy Indonesia PT.

i 5 @hE




Wiz itk et 3

NO. 2120138445

Certification for Safe Transport of Chemical Goods Page 1/3
.. Y HHILIECR2032 (3. OV 225mAlL)
# 8 2, A Chinese
Sample
Name -l /
English
E-Fih BT AT MR R A AT BR A 7
Consignor Panasonic Industrial Devices Sales Taiwan Co., Ltd,
A E$L Panasonic Gobel Energy Indonesia PT.
Manufacturer /
Bk Py [ fo g i 2 411 CIH Rtz fm e B )y (2018)iR)
Inspection method and procedure |IMO International Maritime Dangerous Goods Code (2018 Edition)
HLsha, WEHITRE B4 &
Sample appearance Silvery Button metal shell
RS R At <30kg,
Package information Weight <30ke.
A% LA &g %% Capacity HEF X,
NO. Battery type Model /4242%Li content Placement
A e ot b i CR2032 225mAh / <0.3g H it SRR Ay
1 Primary Li-metal cell Battery only
L. SRR MR A (Hazards identification)
e lEit.,
— |Lithium metal battery.
w) ~
S g 2. Bia iR ErE A8 (EFREEER BN BRI (Suggestion according to P
= |IMO IMDG Code) /
T (AR AE LSS, SRR E IO TDG Code HAlL Z 4k A1 f
. g The article is not subject to other provisions of IMO IMDG Code according to special provision f
3 | 1ss. \
(@] \
i 3. BEE K (Packaging requirements) \
o | &
e & |None.
o
c
@
# 9
B B A Exa8: o AP
Inspection Date: 2019-12-24 Issue Date; 2019-12-24 Effective, Dage: 3_”_@121‘01
%‘/‘i e - [ﬁ - IJ|
Comment . i _ ’J
"‘.\ s # .;
wE L G . ELTS J,g].%
Approver: <] 'v(;/' Checker: . Appraiser:
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*ﬁﬁmﬁﬁ%m&%«@%ﬁ@ﬁ@ﬁ%ﬂw»@m%@29A5ﬂi%ﬁﬁ%ﬁ%§ﬁﬁwﬁu
Lithium cells and batteries listed in this report were manufactured under the quality management
brogramne as described in IMDG CODE 2018 EDITION 2.9.4.5 .

Kﬁﬁ%i@%%dﬁﬂ«ﬂﬁﬁm%ﬂﬁmiﬂ»ﬁHHﬁﬁ%J¢ﬁWWWﬁﬁ$c

W ENS AT 1. otk s

Lithium cells and batteries listed in this report are of the types proven to meet the requirements
of each applicable test in the UN Manual of Tests and Criteria, Part I11, sub-section 38.3

The package has passed the L. 2n drop test.

UN38. 31K A6F i gfy o2

The UN38.3 Test Summary No. (s)

811900200862857

PEANGT S R A7 00 - e,

Please scan the QR code on the right for more information

@%M%%ﬁ%ﬁW@%W-&%%@M%@%*-
Lithium cells and batteries are packed in inner packagings that completely enclose the cell or
battery and placed in a strong outer packaging.

FRI ELAT I 24 11 B

Cells and batteries arve properly protected to prevent short circnits

B PR Tk T 0B PR T, o
ﬁﬁﬁﬂm%ﬂﬁﬁ-ﬁﬁ@%&%mﬁ%Tﬁ@ﬁ%£$?ﬁ%«H*ﬂw»%%%%Hﬁm&ﬁ% _ 7
%%wm%%B%ﬁMﬁm.ﬁ%&Zle%%mﬁﬂWM.JJ%EM%Mﬁﬁ'MMWHﬁK%%Mﬁw%%M
E .,

Each package shall be marked with the appropriate lithium battery mark

Packages cointaining lithium batteries pucked in conformity with the provisions of part 4, chapter 11, packing
instructions 965 or 968, section IB of the ICAO Techniral Instructions for the Safe Transport of Dangerous Goods
by air that bear the maik as shown in 5.2, 1. 10 (Qithium battery mark) and the label shown 5.2.2.2, Model No.9A
shall be deemed to meet {he provisions of this specil provision 188
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